CONFIDENT PINEWOOD, KAKKANAD

CUBE TEST RESULT
CHARACTERISTIC
PERMISSIBLE = COMPRESSIVE
LIMIT (N/mm2) STRENGTH
SL | DATE OF GRADE OF
NO | CASTING DESCRILIIGN CONCRETE (N/mm2)
7DAYS 28 DAYS | 7DAYS 28 DAYS
1| 16/05/25 1errace floor slab (party hall,gym M25 16.66 25 1814 | 25.18
& games room)
2 | 21/05/25 3‘;2’9 tank and front area base,  \q, 20 30 20.74 | 3148
3 | 03/06/25 lerrace floor slab & beams (unit )5z 16.66 25 2111 | 27.03
1,2,11,12)
4| 0500625 \orr oo siab M30 20 30 2222 | 337




	PINEWOOD

